
August, 2001
PW-MANUAL 3 Tab:  MV 

Part Number Description

Pump Information:       +  PK16861..............................................Pump, Kit, Faip
17658 ..........................................Thermal Relief Valve

Engine Information: 12F802-2017-E1 ..........................Engine, B&S, 5 HP
15294 ....................................................................Key

Frame Information: 16397 ................................................................Frame
16371 ..................................................................Foot
16681 ..............................................................Handle
17617 ..........................................................Hand Grip
15972 ..............................................................Cap (2)
C042 ..............................................................Knob (2)
* ........................................................................Tire, 8”
W137 ..........................................................Pal Nut (2)
W131 ..............................................................Tee Nut

Hardware Information
Foot: F112 (qty 1) ......................................Flat Washer, 3/8”

F064 (qty 1) ......................Hx Hd Screw, 5/16-18 x 1”

Engine/Pump to Frame: F074 (qty 3) ..................................Flat Washer, 5/16” 
F196 (qty 2) ..................HHC Screw, 5/16-18 x 1-1/2”
16087 (qty 3) ....................................Flange Head Nut
F101 (qty 1) ....................................Hx Hd Cap Screw

Accessory Information: H040 ............................Hi Pressure Hose, 1/4” x 25ft
H130 ..................................................Wand/Multi Reg
H128....................................Trigger Gun, 1/4” Female
15231 ..................................................Chemical Hose
16850 ....................................................Bagged Parts
NCT001..................................................Cleaning Tool
16797......................................................Allen Wrench
17821..................................................................Video

Manual Information: D21684..............................................Manual, General
English/Spanish

D21685 ......................................Manual, General-French
15982..................................................Manual, Engine

* When ordering one tire, measure the width if 1.75” order 15226  - if 2.25” wide order 17619.
+ For replacement pump, use PK18219

MV3600B
1800 psi @ 2 gpm   


